
Unit
WP3000Z  - 2013

Item# Description Part Number Quantity
1 HANDLE FRAME 100109 1
2 SPRAY HEAD - 66 - BLACK 200005 1
3 SPRAY HEAD - 40 - WHITE 200004 1
4 SPRAY HEAD - 25 - GREEN 200003 1
5 SPRAY HEAD - 15 - YELLOW 200002 1
6 SPRAY HEAD - 0 - RED 200001 1
7 SPRAY HEAD GROMMET 100045 5
8 BOLT M5 12 100050 2
9 NUT M5 100049 4

10 HOSE HOLDER 100112 1
11 LOCK HANDLE ELEMENT 100055 2
12 BOLT 100054 2
13 GUN HOLDER CAP 100105 2
14 GUN HOLDEER 100048 1
15 BOLT M5 45 100047 2
16 GUN WAND 200020 1
17 GUN ASSEMBLY 200007 1
18 PLUG 100053 2
19 BASE FRAME 100110 1
20 BOLT 5/16-24 20 100111 4
21 PLUNGER PUMP ASSEMBLY 230164 1
22 INLET AND FILTERING THE NETS 230165 1
23 HOSE 200016 1
24 KEY 4.75 4.75 35 100113 1
25 FLANGE NUT M8 100114 8
26 SPRING WASHER - 8 100058 8
27 WASHER - 8 100059 8
28 ENGINE 180237 1
29 ENGINE SHOCK MOUNT 180238 2
30 PIN ROLL 16 100 100064 2
31 TRUNDLE 100065 2
32 WASHER - 16 100106 2
33 SPRING SPRING 100014 2
34 NUT M8 100115 2
35 NUT M6 100060 1
36 FOOT SUPPORT 100116 1
37 FOOT SHOCK MOUNT 100061 1
38 BOLT M6 45 100117 1
39 O-RING FOR PW HOSE 200015/200016 200009 1


